reillX 656

reillX

Rev. 0.8 — V-Link only



reil/X 636
G56 is a high-competition, high-quality, 1/10-scale model car intended for persons aged 16 years and older with previous experience
building and operating RC model racing cars. This is not a toy; it is a precision racing model. This model racing car is not intended for

use by beginners, inexperienced customers, or inexperienced racers or by children without direct supervision of a responsible,
knowledgeable adult.

Before building and operating your G56, YOU MUST read through all of the operating instructions and instruction manual and fully
understand them to get the maximum enjoyment and prevent unnecessary damage. Read carefully and fully understand the
instructions before beginning assembly.

Contents of the box may differ from pictures. In line with our policy of continuous product development, the exact specifications of
the kit may vary without prior notice.

Take appropriate safety precautions prior to operating this model. You are responsible for this model‘s assembly and safe operation!
Please read the instruction manual before building and operating this model and follow all safety precautions

IMPORTANT NOTES — GENERAL

e This product is not suitable for children under 16 years of age without the direct supervision of a responsible and knowledgeable
adult.

e Carefully read all manufacturers warnings and cautions for any parts used in the construction and use of your model.

* Assemble this kit only in places away from the reach of very small children.

e First-time builders and users should seek advice from people who have building experience in order to assemble the model correctly
and to allow the model to reach its performance potential.

e Exercise care when using tools and sharp instruments.

¢ Take care when building, as some parts may have sharp edges.

» Keep small parts out of reach of small children. Children must not be allowed to put any parts in their mouth, or pull vinyl bag over
their head.

¢ Read and follow instructions supplied with paints and/or cement, if used (not included in kit).

¢ Immediately after using your model, do NOT touch equipment on the model such as the motor and speed controller, because they
generate high temperatures. You may seriously burn yourself seriously touching them.

¢ Follow the operating instructions for the radio equipment at all times.

* Do not put fingers or any objects inside rotating and moving parts, as this may cause damage or serious injury as your finger, hair,
clothes, etc. may get caught.

¢ Be sure that your operating frequency is clear before turning on or running your model, and never share the same frequency with
somebody else at the same time. Ensure that others are aware of the operating frequency you are using and when you are using it.
» Use a transmitter designed for ground use with RC cars. Make sure that no one else is using the same frequency as yours in your
operating area. Using the same frequency at the same time, whether it is driving, flying or sailing, can cause loss of control of the RC
model, resulting in a serious accident.

e Always turn on your transmitter before you turn on the receiver in the car. Always turn off the receiver before turning your
transmitter off.

* Keep the wheels of the model off the ground when checking the operation of the radio equipment.

e Disconnect the battery pack before storing your model.

e When learning to operate your model, go to an area that has no obstacles that can damage your model if your model suffers a
collision.

* Remove any sand, mud, dirt, grass or water before putting your model away.

¢ |f the model behaves strangely, immediately stop the model, check and clear the problem.

 To prevent any serious personal injury and/or damage to property, be responsible when operating all remote controlled models.

¢ The model car is not intended for use on public places and roads or areas where its operation can conflict with or disrupt pedestrian
or vehicular traffic.

¢ Because the model car is controlled by radio, it is subject to radio interference from many sources that are beyond your control.
Since radio interference can cause momentary loss of control, always allow a safety margin in all directions around the model in order
to prevent collisions.

¢ Do not use your model:

- Near real cars, animals, or people that are unaware that an RC car is being driven.

- In places where children and people gather

- In residential districts and parks

- In limited indoor spaces

- In wet conditions

- In the street

- In areas where loud noises can disturb others, such as hospitals and residential areas.

- At night or anytime your line of sight to the model may be obstructed or impaired in any way.

To prevent any serious personal injury and/or damage to property, please be responsible when operating all remote controlled
models.

Failure to follow these instructions will be considered as abuse and/or neglect.

We have made every effort to make these instructions as easy to understand as possible.

However, if you have any difficulties, problems, or questions, please do not hesitate to

contact the Fenix support team at racing@fenixwaterjet.com . Also, please visit our Web site

at www. Fenix-racing.com or www.fenixracingshop.com or https://www.facebook.com/FenixRacing.it/

the latest updates, set-up information, option parts, and many other goodies. We pride ourselves on taking excellent care of our
customers.

Rev. 0.8 — V-Link only


mailto:racing@fenixwaterjet.com
http://www.fenixracingshop.com/
https://www.facebook.com/FenixRacing.it/

reillX 656

Bag A

- sty 4aysm) ¥OE095D gt
5 Uoyng 133305 UOBDRH = Z1.EW - 2115 6Z0MH ££
Z unj4ng 423305 LOBDNBY - §.EW - MALXS E0OMH i3
z | % g fuug BE0LD 1E
z J3punA] 133205 LobmHaY - 1.7W - M3LXS LEOMH i3
z FYIN0UIN} WD Juodq ZE095Y BZ
z ud afuly 4E0950 i 74
7 131343 Jddn EED95D iz
z [T =5y LEQ9ST 52
7 sunow swi s OE0959 Sz
Z ununyl] - BuB3ls ApAnguIn juody oSy 1-9200%4 M
5 swior Tiog LE0OXS =
7 W J3YSOM SLO0MH iz
z W), wiys £200X4 1z
1 MOLIDU WUOOZ 43N | 00Z-ZL0959 0z
z WUSEE uidbury SE0950 9
9 pUmpUD}S - 4o B30T 1135 €W ZOOMH |
5 U0y Jay105 LOODKH - GLEW - M35 DEOMH K
5 3J3yds unisuadsns wwg LED9SD i
z pubiadn Buneals Jowng SE0950 il
z 9'9 Togn gald-xd il
z SWIYS UOOUM] WWSE 50959 ol
5 7906 X ,8U05 ¥ 8/l Buimag juoy 315-81X4 3
4 Jafizag SOOMH ]
z wmpaly Buds ey xuz4 Y¥-4E00X4 L
z 3)bunLy Juol o7 ung 010959 9
z JMOY 2sys 959 BED95D 5
5 1500 wws 190X ki
5 unj4ng 424705 LOBDNEY = B.EW - MALX E0OMH £
7 Junojy uoisuadsng BE09ST Z
1 PUT JU0Yy WWQQZ | WIOOZ-B0095D l

L] widiIsag Nd] Wil

Rev. 0.8 — V-Link only



reillX 656

| ] 2 x G56-038 Sphere holder

~ i
) i
Make 2 sets
|'; :
I'.
\\.\ /.f'l
/// :\\
/ R _)’}
f /F"T /i
b
" il \\
_—— \\
g ' )
J{ (/_____‘ ‘ [ \
(S T T \ ——
T l—— T =
R ~ r o)
‘\L —~ ]f

>

2 x G56-037 6mm sphere

Insert the group into
the G56-010 front
arm - Make 2 mirror
sets.

Be sure that the
sphere holder fit
easily, you might
have to enlarge the
hole with some
sandpaper.

Make 2 sets mirror
like

Insert the OPT-038 Oring
around the sphere holder.
Take 2 x HW018 M3 Washer

Rev. 0.8 — V-Link only

and 2 x HWO030 Me x 16mm
button head screw. Make 2
sets mirror like



reillX 656
Screw the 2 FX-1041. Make 2
f‘f sets mirror like

Take the G56-008 200 (or
235) front beam.

Take care of the position
of the dimple, it goes
toward the front of the
car.

Rev. 0.8 — V-Link only



reillX 656
Assembly as shown — Start with the Narrow option . Tight the 4 x HW002 self-
locking M3 nuts

Front end tuning!

You can alter the front end
rigidity by coupling the front
end arms with the front beam.

(Option 5mm post need to be
used )

Take care of the direction for G56-039 .
The arrow point the front of the car.

|:> Make 2 mirror sets.

Secure the G56-030 upper arm
mount to the G56-039 using 2
HWO029 M3x12mm Hex button
screw.

Make 2 sets mirror like

Rev. 0.8 — V-Link only



reillX 656

Assembly the 2 groups to the front bear with 4 x HW008 M3x8mm button
screw. Use the innermost set of holes.

Active caster settings.
5 Degrees are default setting.

G56-031 arm —
G56-033 eyelet-
G56-032 turnbuckle
G56-037 sphere

Make 2 sets

Rev. 0.8 — V-Link only



reillX 656

Slide the G56-012 Narrow front beam into the upper arm mounts, then insert
the G56-034 hinge pins and secure them with the HW031 M2x4 screw

45—

o e

[N
(] it e

O

L

&3
4 B
o

Dﬁﬁjﬁﬂ

Set the distance at 4.5mm. Assembly the steering upright group as shown. Use
the provided shims to fine tune the front ride height.

Rev. 0.8 — V-Link only



reillX 656
Assembly the FU-FX48
ball stud using the HW-

003 M3x8 button screw
as shown.

The dimension shown

= - is a starting point,
/\ 30 mm = 200 &P

/ 38 mm = 235 final refinement will
L be done while setting
L the model
\‘:'5\“

Keep the 2 x G56-015 for further step

Rev. 0.8 — V-Link only



reillX 656

Bag B

10

Rev. 0.8 — V-Link only



reillX 656

uojing
S }33305 U0ODX3H - B.EW - M3JIS €00MH ol
Z 9'9 NogqIun 87n4-X4 .6
JUNSJ34ung)
v }35305 UOBDX3H - 9,E - M3JIS ZLOMH 8
l U0 OAJ3S TDJISIW ZZ00Xd L
JUNSJ34UNg )
£ 13505 U0BDX3H - O].EW - M3JIS #00MH 9
l wuwg J3ysom 8L00MH 9
£ wwg'y wiys £900x4 i
uoyng
l }35305 UOBDX3H - 9,€W - M3JIS 800MH £
£ ysod my wwez 25004 4
L Jap1oy oAJas 110959 |
ALD uoiydiasa NdJ W3LI

11

Rev. 0.8 — V-Link only



rciliX 656
Servo and servo saver are not included, model need
a low profile servo.

— J::ﬂ Note the dimension of the servo suggested

17.25

40.8

Use the 2 x HW003 M3x8mm button to secure
the FX-FU48 to the servo saver.

Use the 4 x HW008 M3x8 countersunk screw to
fix the FX022 servo mount

Assembled group. Servo saver should be vertical when
servo is neutral.

12

Rev. 0.8 — V-Link only



rcillX 656
Using the 2 x HW0018 washer and 2 x HWO008

M3x6 Button, fix the servo group to the G56-011
servo holder

Fix the 3 x FX0052 20mm post to the servo
holder using 3 x HW003 M3x8 button screw.

Be sure that the servo is centered.
Keep the provided 3 x 1.5mm shims and
screws for a further step.

13

Rev. 0.8 — V-Link only



A
>
3
3

1
O v
oo C
© =
o >

v 9'g Jleqiun 8rN4-X4|  WLT
z WWST poy a1 wnjuey| ST-4l1 »91
v LHOHS - Juior jjeq LEOOX4 ST
T sedued Japjoy 1010 8 NVd-HN 14
z «/1X,8/€ padue|4 Buueag |jeg BE-VIXd| €T
(43pjoy
z Jojow 0S0X4 40) - sasnipe ydiay apiy BrOOX4 | 42T
1 apIs Jojow - Jap|oy JOJOoWn Y NYd-HIWN 11
14 8.EW MaJds gnuo ETOMH o1
1 pod JOIOW T YUI-A DIVIFA 6
}20ys
1 ww 0Oz 42pjoy }oys|  00Z-6T0959 8
1 Wi 00z @2e4q Jojow 120959 L
£ 99 ||eqiun 8rn4-X4 9
(1) uonNng 123205 UoBexaH - 9, EN - MIIS 800MH S
junsiajuno)
ot 12205 UOBEXDH - 9, EN - M3JIS ZIOMH v
1 WwOzZ - ¥NINA Pod 1010 | 1A00Z-£20959 I
ALD uonduasag NdD WaLl

14

Rev. 0.8 — V-Link only



reillX 656

Using 3 x HW012 M3x6 countersunk
screw fix the V-link2 to the motor pod.

Insert 2 fx0024 ball stud in the V-link2

©

= Build 2 set of link using 2 x TR15 and 4

7 A \\]\\ FX0037 - short

Keep this dimensions. Fix the link over the V-
link2

15

Rev. 0.8 — V-Link only



reillX 656
Using 4 x HWO012 countersunk screws, fix
the motor holder to the motor pod.

Tight the screws evenly using an “X”
pattern

Fix the G56-021 brace to the group
using 4 x HWO008 M3x6 button
screw.

Tight the screws evenly using an “X”
pattern

Insert the ride height adjuster and the
flanged bearings (bearings might be located
in the differential bag)

NOTE: ride height adjuster might require
some sanding for an easy fit.

Install the FX-FU48

NOTE: according the V-link setting the side dampers might
interfere with it.

To avoid it, install the FX-FU48 in the upper side to the shock
holder, this will provide enough clearance.

Wait to install the shock holder to the motor
group.

How about a cup of coffee now? You deserve it!
16

Rev. 0.8 — V-Link only



reillX 656

Bag D — V-link — Common parts
17

Rev. 0.8 — V-Link only



Prepare 2 sets —

o

reillX 656

Use 2 x HW0014 M2x 6 screws and 2 x
FX002 spheres each

Note: the position of the spheres.

Prepare 2 set as shown.

Note: spring holder might have 2 different shape.
Hex one or round one.

Assembly the 2 side dampers as shown

18

Rev. 0.8 — V-Link only



reillX 656

V-link

Rear
end

v

uonINg 13%705 UDSEXSH - 9, EN - M35 200MH +GE LHOHS - uiof ||eg LEDOXS vE
uonduasag NdD walLl OTLEW M35 gnig ZEOMH «EE
uosld sadweq B-Zr00xd oZE
Apoq sadweq W-Z 00X +TE
FLEW Mans g ETOMH «0E
Buuds apis EE00XS [:14
12p|oy Funds - 3 yun apis STO0XA «87
JuUnsIBUNo
134205 UOFeXaH - 9,EW - M35 ZTOMH Lz
Japuphy 134205 uoBexaH - 9,7 - Ma1I5 YTOMH 9T
Uil - 1Y S3uI 3pIS STOOXS #5T
Huy - asayds uoisuadsng TT0X4 o
wwg'T wiys £900X4 £E
Wwg wiys | HELEED-VA iz
3s0d Ny wwzT 500X 1z
SISSEYD T jui-in WA (114
woddns Apog ySiH S00959 8
9'g jjequn 434 21
150q Apog STOMH at
1s0q Apog STOMH b1
JUnsISUNoY
13205 UOSEXEH - 0T LEW - Ma1dg FOOMH 14 8
uopNg 134205 UOSEXSH - TTLEW - MBS GZOMH £1
Jaysem pasade] B0TX4 4t
HUNsIBUNoD
199205 UoSEXaH - 71 X EW - Manls SZOMH 11
Jadwng Jeaued 00952 [
PaEpuE;s - Jnu BuUppoT 495 EN TOOMH L
HUNsIBUNoD
134205 UOHENaY - 9, EW - a5 ZIOMH 9
uoRNg 13%205 UCEEXSH - B EW - MaIs E00MH v
uDIsIEA Ui - Sum 3pig F00959 £
JUnsISUNoY
134205 UOFEXSH - BLEW - MaII5 LDOMH 4
SISSEYD TOO9S%y T
uondiasag NdD waw

19

Rev. 0.8 — V-Link only



rcillX 656
Take the 4 x FX0052 12mm post, the V-link

1 and 6 x HW007 M3x8 countersunk screw
and assembly as shown.

Using 4 x HW007 M3x8 button screws fix the
2 X G56-004 side wings on the 12mm posts.
Use 4 x HW008 M3x6 on the V-Link bridge

Assembly the FX-FU48 using 1 x HW008 3x6
button screw, the body post using 1 x HW007
3x8 button screw.

NOTE:Use special attention when “thread’

grub screw in the carbon fibre, lubricate t
grub screw often during the operation anc

insert it slowly. Best option is thread using
#2 M3 tap.

20

Rev. 0.8 — V-Link only



rciliX 656
7 Link options:
""‘_,_ A — Fenix links default, other holes allow to
I I use longer links.

L B —default side damper location

T C - default body post location

Insert the HW0029 M3x12 in the proper “A” hole, then
slide the G56042-A spacer and the 1.5mm shim
Install the link assembled previously

From Bag C, Insert 2 fx0024 ball stud in the V-
link1 bridge.
Please, check in the tech section about the V-
link settings.

Fix the short link between V-link 1 and V-link2
Using 2 x HW006 M3x6 countersunk screw (from
bag C), you can now install the link to the motor
pod group.

21

Rev. 0.8 — V-Link only



reillX 656

Now, lay the car on a flat setup

| HH.%HH | ‘ M board and make the final fine
— o tuning of the links length.

Chassis and motor pod must lay

flat on the setup board.

Take the proper time for this

setting.

Check our channel on Youtube

for some explicative video.
https://www.youtube.com/channel/UCDZgNOShr2Eal7gHCMjUciQ

Bag D — Common instructions

O Using the parts remaining from Bag C
‘ Install now the 2 dampers and the shock holder using 4
x HWO0O08 3x6 button screw.

Note:

When use the V-link configuration, according the
position of the V-link, dampers position might have to
be relocate on the upper side of the shock holder.

Fix the G56-006 bumper and fix it using 2 x HW004
M3x10 countersunk and 2 x HW002 M3 self-locking
nut.

Fix the bodypost using 2 x HWO007 M3x8
countersunk screws.

22

Rev. 0.8 — V-Link only


https://www.youtube.com/channel/UCDZqN09hr2EaI7qHCMjUcjQ

rcillX 656
Please note that the bumper is having 2 possible

locations and there 5 alternative possible for the
front posts

Insert the 4 HW026 M3x12 countersunk

Take the 2 G56-016 2.5mm shims from
Bag A, insert over the screws and slide
the complete front end over the chassis.
There are also 1mm and 0.5mm shims to
set the front ride height.

23

Rev. 0.8 — V-Link only



A
>
3
R

=
Q
(%]
o
=
(o)
o
=
T
x
<
oY)
£
(%]
>
©
c
Q
)
[
o
—_
[
Q
<
4+
X
L

locking nut.

use HWO004 M3x10

countersunk screw and fix the Servo

holder group.

7

o
)
©

jo]
€
(@]
—

Lo

24

Rev. 0.8 — V-Link only



reillX 656

Bonus! Chassis Stiffner

ITEM CPN Description Qty
1 G56001 Chassis 1
2 G56007 Chassis stifferner 2
3 HWO04 Screw - M3*10 - Hexagon Socket 4
Countersunk
4 HWOoO02 M3 Self Locking nut - standard 4

25

Rev. 0.8 — V-Link only



A
>
3
3

L
o0
4%

o

T 9‘9 |leqiun 8vN4-X4 9
junsiajuno)

I 19205 UOSEXH - 9, EN - M3IIS ZTOMH *S
junsiajuno)

14 19205 UOBBX3AH - 84EN - M3IIS LOOMH 14
uonng

v 19205 UOBeXaH - 84EIN - MBS £00MH €

14 Wwgz 350d ¥S00Xd [4

T 13p|oy 20ys €00-959 T

ALD uonduisag NdD NFLI

26

Rev. 0.8 — V-Link only



reillX 656

Fix the 4 by 26mm post using 4 x HW003 M3x8
=y button screw.

I

(ﬂ\ (fﬂ Hr twL—/ .

L L

Vi Tr

27

Rev. 0.8 — V-Link only



reillX 656

ff Bag

O un

eLLUIHIIIIa a3t sl 1121 § eI
ALNO BAPIH E

XTU74
\i\tllf/,,
/

phere
version

S Y3 40 Jy3uq ||Im SI030W paiyipoly "ucneddde sz
Y& Jo uonexdde s ul pasn ag 03 Jueaw aJe sFulds g
‘sdunds 3|j1Aaag S J0 € ylim paisnipe ag uea yig

(5£Z-10QH 10) 00Z-LAaH

28

Rev. 0.8 — V-Link only



reillX 656

Diff
Bag
Gear
Diff
version

SISO} [Suneys Suioey x1ua4 agninoA uo y23Yyd Om_m ued NOA

‘uids jo

s23ueyd ay] aonpaud ||im asealus Jaysiy ue ‘squay ayl JaA0 AL NOA
:Ajigels jewsayl poos e yum aseaus e Suisn

Aq panaiyoe aie s}ynsaJ Janag "ied |apow 3yl jo Suiyeiq os|e anoidwi 'suojuid ayi jo Suneas
11! Jip 3y "AjSuipiodoe sed [apow inoA dnyas o1 aneyysiw | 2yl anoudwi |m puey ' 0 '
noA os uonesa|ad2e Japun ,pijos, 3q ||IM JIp 341 1ey11a510) J,uoq | Aq auop ul-uniam| v

", 00}, |eaiueydsw

‘aseasd | Aue 123 1,upjnoys noj

3Y1 JO §17 BY1 35E3I0UI O JUEM 1YSIW NOA UI-UN1 151l BYL JPYY | ‘uoisua} Sulids g \

3y Sumas awn noA axe b — R

aseasd ssa| yim 1iels-ai pue aseass ay | jinu B &7
w1 JIp 2y uea|d ‘onelss swass Suljpuey ayl Ji aseals Asessadau siy1 Aq paisnipe | ON s! J4ip e S
un Aue pas|q 435 ||IM 1P Y3 ~3sea.s yonw ooy ind JouoQ | Jo SsaUIYSI] JUBWIAOW s
'saia)1eq Jo 3|dnod e 1oy P 3yl ul-uni Aq panaiyde ale s}nsau 1sag ou jsow|e Suiney
‘ssaupuey aseasd Aq pansiyoe si |euaIayIp Sy} Jo ssaupley,, | s1 71 1eyl Juepodwi s 3|
.mwc_twm

*3JoW 10 000°000°T |

se yons §1J Y3y auinbaiySiw ‘siojow sSuipuim moj yum «_mcnm<

"000°000°T ©% 000°00S 3sn :13d1e)
*asea18 000°000°T ©1dn jio uoja)
woJy quedniqgn| Aue asn :oewue]

Bl

uea|d pue uado uay] ‘Apwmojs sanuiw
M3} aalQq “suoiuid ayl uo j101y3i|

e Suisn suop aq pnoys uj-uny 15114
‘suoiuid ¢ 33 [|elsu|

¢ = 7 \B I J| "s1eas unds

NI A 3y} Jo uoisuswip

| Wwg uey} J31I0Ys 3q 03
| 13puo uy ‘uied saddn
/ | 3yl aneys papasu

X HIE | 3yl oul a3y uin
O, / I pinoys 1} "uoiuid

T | a3y Y3y ‘aseald

210U AjquIassy

| |enuaiayip
ay1aso|)
umoys

se nu
pue a1e/d
ainssaid
‘s8unids
‘sBulieaq

auy |jeasu

yeys 3y} uo jods 1e|}
3y} Jo J31U33 ay1u1ySn 3q pinoys ma1ds gnus sy
*30uelsip 1yS1 3y} 18 1S JSALP X3H Y1 18yl 3ins ag

wwze - §'Le

29

Rev. 0.8 — V-Link only



reillX 656

L € X gN MaIg g 2z0a9da 4}
GEZ-1L - UOISIaA GEZ 1o | | Buisnoy yig 002-11 43
z Buuds ajjna)jag gzoa9oa (u]
L doys xaH 110090 6
GEZ-C1 - UOISIBA GEZ Jo4 | | 8jXe WwQg |1 Jegued 00z-€L ]
L Bury - 1eag 020094 L
L Bury - 1eag 0z0aoa 9
14 Jeso ayjeles 900094 S
L nu Bunoo Jias vIN 220asa 4
} Japjoy Buudg zz0asa €
€ | .8/1 X.8/€ X .p/1L Buueag €2009a 4
suondQ [ereneg | | | dppg yies) z6 Jea9 Inds | Z6-100090 1
8j0N ALD uondussaq NdO way

30

Rev. 0.8 — V-Link only



reillX 656

Slide the left hub HDD4 on the rear
axle, leave 0.1-0.2mm of axial play.
Clamp it on the axle using 2 x HW004
3x10 button screws

Take care when using conical pistons. As show, the shock will be
harder in compression and softer in extension

Assembly the shock as
show,

T,
""%

31

Rev. 0.8 — V-Link only



reil/X 636
Tech area

G56 allow several different major setting.
Pivot and V-link, you can convert from one version to the other, with a minimal amount of parts.

Pivot: it’s supplied with the SWB chassis, can carry lipos shorty only, if you need to carry standard
touring lipos, you need to use the optional LWB chassis.

Best suited for carpet and indoor

V-link: it’s supplied with the LWB chassis, can carry standard lipo touring, if you race on small tracks,
you might fit the SWB chassis to get a more agile car but then, you cannot carry the touring lipos.

Best suited for open outdoor circuits

32

Rev. 0.8 — V-Link only



reillX 656

Shorty cross

Shorty inline rear position

Shorty inline front position

Big lipo: only on LWB chassis version

33

D
?MJ

( o_o ] ; @o° o
O &@0 AR f% )
gl . ) S
(

Rev. 0.8 — V-Link only



reillX 656

V-Link suspension has

BS the unique ability to
B4 alter the roll centre
B3 position.

B2 You can alter
A5 significantly the amount
B1 of rear grip by changing
Ad the roll centre position.
A3 Best starting position is
A2 A3

A1

A1

B5 position = High Roll centre position
A1l position = Low roll centre position

The 2 link connection link MUST have the same length.
NOTE: A position are all usable with 26mm link
B position need to set the link each time

Check the Fenix Youtube channel for an easy system to set the tierod length.

https://www.youtube.com/watch?v=SEwNQcn12A0

V-Link Guide
Lower V-Link Position
& B
Surface  Asphalt Carpet
Griplevel Low/Med High

r

( . O Traction Level R

1 2 3 4 § Upper V-Link Position

v

As rule of thumb, low to normal grip = A, normal to high =B

34

Rev. 0.8 — V-Link only


https://www.youtube.com/watch?v=SEwNQcn12A0

reillX 656

V-link suspension has the ability to handle a certain degree of self steering, this can be “phased” or

“counter phased”

Side link inclination trear axie bumpsteer, v-link onlyl

L= -e
= Rear Inclination (A Front./.Rear Front
mm mm mm

Positive Inclination (front higher)
negative bumpsteer: the outer wheel goes into a toe-out position,

hence generating more steering (a tighter turning radius)

v )

+ increase corner speed under high grip conditions
+ increase mid-corner steering

- loose rear end at corner entry under low grip conditions
- reduced traction at corner exit

Negative Inclination (rear higher)
positive bumpsteer: the outer wheel goes into a toe-in position

and stabilizes the rear end

Rear D\D

+ increase traction under low- or medium grip conditions
+ avoid snap-oversteer

- car tends to push at corner entry
- reduced on-power steering

35

Rev. 0.8 — V-Link only



reillX 636
Millimetre per revolution aka Rollout

Pancar (1/10 — 1/12) are using foam tires, where ratio need to be adjusted after each run, the system is MM
(millimeter) Per Revolution aka Rollout.
It means you want to check how many mm the motor move each revolution.

You need to know:
Diameter of tire (easy take your Vernier and check it...) :
Spur size and Pinion size

Diameter x 3.14 = perimeter
Tire diameter 56 x 3.14 = 175.84mm ok... keep it..
Spur / pinion 81 /26 =3.11

175.84/3.11 = 56.54mm
Each turn of your motor, your car will travel 56.54mm

Rule of thumb: 13.5 — 2S —to timing/blinky mode
Indoor between 50-55mm,

Outdoor between da 65-75,

Huge 1/8 tracks 80mm

Rule of thumb: 4.5 — 2S
Outdoor starting point 45mmpr check temp often during the setup

There are a bunch of free app to be downloaded on your smartphone...
Check for instance “Gears”, made by Nor-Cal Hobbies.

Here you can download "Gears"

https://play.google.com/store/apps/details?id=com.seamusoft.gears&hl=it

36

Rev. 0.8 — V-Link only


https://play.google.com/store/apps/details?id=com.seamusoft.gears&hl=it&fbclid=IwAR1Uro3HItB9jFIp4zXXXZELEt5un9Gl5_qAzcwSaNm4oUnYivMU8J2_4m0

